

ENDORSED REPORT



REPORT NO. : A10401035
DATE : February 02, 2010

CLIENT:

NICER HOLDINGS LTD.
9/F, Full View Factory Building,
50-52 Tong Mi Road, Mong Kok,
Kowloon, Hong Kong.

Attn : Vlex Chan / Daryl

SAMPLE DESCRIPTION:

Submitted three (3) pieces of Y-Bike03, one (1) piece of Artwork packaging, two (2) packs of Tools and one (1) piece of packaging samples.***

Style / Item no. : NA07032
Exported To : UK
Country of Origin : China
Testing Age Grading : 3+
Labeled Age Grade : For ages 3 - 6 years

Date(s) of samples received : January 20, 2010 (a.m.), January 23, 2010 (a.m.),
January 25, 2010 (a.m.), January 26, 2010 (p.m.) and
January 27, 2010 (p.m.)

TEST METHOD & RESULTS: Please refer to next page(s)

CONCLUSION :

| | |
|---|------|
| EN71-1:2005 + A9 Mechanical and Physical Properties | PASS |
| EN71-2:2006 + A1 Flammability Requirements | PASS |
| EN71-3:1994 + A1:2000 & AC:2002 Migration of Certain Elements | PASS |

REMARK: THE RESULTS RELATE ONLY TO THE SAMPLES TESTED.

For and on behalf of
Specialized Technology Resources (H.K.) Ltd.

For and on behalf of
Specialized Technology Resources (H.K.) Ltd.



Mak Shu Lun
Laboratory Manager
Toys Department
/at



Chau Kwok Cheong, Chris
Laboratory Supervisor
Chemical Department

***** End of Page 1 of 4 *****

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the Specialized Technology Resources (H.K.) Ltd. ("STR")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of STR are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the STR's name is permitted except by STR's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of STR do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during STR's random inspection or testing or audit. The liability of STR to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

ENDORSED REPORT



REPORT NO. : A10401035
DATE : February 02, 2010

TEST RESULTS:

1.1 PHYSICAL AND MECHANICAL TESTS OF THE MOST STRINGENT REQUIREMENTS OF THE FOLLOWING STANDARDS:

A) EN71-1:2005+A9

The following clauses are identified to be applicable:

Applicant Specified Age Grading for testing: 3 +
Sample size: 1 piece(s) × 1 style(s)

| <u>Clause</u> | <u>Test Items</u> | <u>Assessment</u> |
|---------------|---|-------------------|
| 4.1 | Material | Pass |
| 4.2 | Assembly | Pass |
| 4.7 | Edges | Pass |
| 4.8 | Points and metallic wires` | Pass |
| 4.9 | Protruding parts | Pass |
| 4.15 | Toys intended to bear the mass of a child | Pass |
| 6 | Packaging | Pass ¹ |
| 7 | Warnings and instructions for use | Pass ² |

Details

- The average thickness(s) were greater than 0.038mm.
- Instruction and other texts required by standard shall be written in the official language of the country in which the toy is to be sold. Only English version was reviewed.

1.2 FLAMMABILITY TEST TO EN 71-2:2006+A1 Clause 4.1 General Requirement (Cellulose Nitrate)

Requirement: Celluloid (cellulose nitrate), except when used in varnish, paint or glue, or in balls of the type used for table tennis or similar games, and materials with the same behavior in fire as celluloid shall not be used in the manufacture of toys.

Results: The submitted sample(s) complied with this requirement.

Date(s) of test(s) conducted: January 20-28, 2010

***** * End of Page 2 of 4 * *****

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the Specialized Technology Resources (H.K.) Ltd. ("STR")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of STR are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the STR's name is permitted except by STR's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of STR do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during STR's random inspection or testing or audit. The liability of STR to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

ENDORSED REPORT



REPORT NO. : A10401035
DATE : February 02, 2010

TEST RESULTS:

2. CHEMICAL TESTS:

Key to sample(s):

Sample 1 = Orange (metal frame) coating
Sample 2 = Black plastic (end cap of metal frame)
Sample 3 = Black plastic (screw cap)
Sample 4 = Black plastic (steering handle cap)
Sample 5 = Grey plastic (tire)
Sample 6 = Black plastic (wheel)
Sample 7 = Black plastic (seat)
Sample 8 = Black plastic (fork/handlebar)

2.1 MIGRATION OF CERTAIN ELEMENTS : EN71-3 : 1994 with Amendments A1: 2000 & AC: 2002 Section 8.1 for sample 1 & Section 8.2 for samples 2 to 8

Results:

| Elements | Antimony | Arsenic | Barium | Cadmium | Chromium | Lead | Mercury | Selenium |
|----------|----------|---------|--------|---------|----------|------|---------|----------|
| Limits | < 60 | < 25 | < 1000 | < 75 | < 60 | < 90 | < 60 | < 500 |
| Sample 1 | <6.0 | <2.5 | 470.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| Sample 2 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| Sample 3 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| Sample 4 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| Sample 5 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| Sample 6 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| Sample 7 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| Sample 8 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |

All concentrations expressed in milligrams per kilogram and unadjusted unless otherwise stated
"<" means "less than"

Remark:

1. Method for determination of each soluble element present
 - a) Antimony, Arsenic, Barium, Cadmium, Chromium, Lead, Mercury and Selenium are determined by Inductively Coupled Plasma Spectroscopy.

Date(s) of test(s) conducted : January 28 – February 1, 2010

***** * End of Page 3 of 4 * *****

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the Specialized Technology Resources (H.K.) Ltd. ("STR")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of STR are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the STR's name is permitted except by STR's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of STR do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during STR's random inspection or testing or audit. The liability of STR to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

ENDORSED REPORT

REPORT NO. : A10401035
DATE : February 02, 2010



Product Photo:



***** * End of Page 4 of 4 * *****

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the Specialized Technology Resources (H.K.) Ltd. ("STR")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of STR are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the STR's name is permitted except by STR's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of STR do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during STR's random inspection or testing or audit. The liability of STR to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.